ULTIMATE I@

TRAIL TRUC
INSTRUCTION MANUAL

GSE@A2cHAassis

ASSEMBLE KIT

(({

({
¢

(L

www.gmade.net



M=o =8, /X - 24, OHHE S 2 AFEX0IA Y0 ASLICE.
HIC A e HIES ZEctcr| et RE ATAIES E56HA| 7| HHEL|CE

0| H|Z2 0210|8 Ttz 0| OFEHLICt AE 7Hs HAE X EISHA| 7] HERILICE
Ol HZ2 Tt 144 0|4 ALGXtolI| & Eet HFZLICE 0flofo|2| £0f YX| BHESE F2|5hA17| BEEILICH
31, O 18M) 0|2to| ALBAH: H|ES| FoIMY S FES| 4T Helo| XS0l HES E7-HFS10] FA|7| HIZLIC

1. IIIEE ZEs7| Mol @3 M HHE §H1 X[t & SHEAL.
HEE 2517130 ¢EA 0ing EHE sXE 7 HEE ZR6I=5 Sy A=,
» Lo|ZLt 7he, 2|0 § WAEE =78 MET AR R4 flg0| gLk =12 AZ0| F=2I5hA| 7] HFELICE
- EEIEE AL 2R FEO0| HEUCH A B2 2 2Itt YELL RS2 oA HAtks 5, A2 f(E0| 282 TEA KE00|2] £0] ¥R BES FSHAL,
» B HES PAE| S HiE2TT ZEE AX] @2 HMERLCH ExbEy] 8l el s A E0| BREt FHl= @ = F0HSto] A7 HEEILICE,
+ TAEY] B HiE 2] 2 Y "F2 HEAM XA SHE AR W 3 =2 Abgol o2t FA|7] ghgfic
» = HBM SR B2 B HECIHY = (HIZIE = EEH, S5)E AME B 37 8 HE S| AkE YE 5 2 AR mel S=A17| BEELICE
» QSR F0RE HXALEH| W eiE2], HIRIE, WA B2 25§ 3 ALE 0jse 2 eIt 24| Al 2 2AlA HYXIK| #aLCt

2. 5F ¥ HZ2| YEiE S FHAML.

» HIE EE ¥ EEQ HE H ZOASK HoHFHAM L.
- HEQ 2EFE 1Et7| 8 24712 =42 d= A viE{2] E= 2HE5H| EHE EEE AR F A2,
22 E H{EZ| = &, 2lES MEHA7 |1, HE 32 EFSE0| =0 He 08 (2 + UsLCh
- Tu0| 2HE WE2E AFSSHA] OhelA 2,
BiE{2|2] F 40| Dt E[FAHLE, Hel £520| s 3%, S =20 g S 2o = AUSLICH o208 3% S FEE - AsHCL
» A e gFEel HER =2 SHXAE ASSHAR.
SEget HEX] B XS] AHEE o] HAEH|Y 248 & + AUs,
+ BE ZEQ FF WP0| ZEE PP AFol=A geld| FA A2, wef 20t G332 E ZFMF AL,
» B HS0E 2Hsts RREY HIER 24 PE0| HaUCh JHE 2A BEE FosAR,
+ AMESLZ|Of M T EHE HE HEE SHSHAIR2 BM £E ALY 2H T HE0 HeSix| 32 4H2 &E 58 4ol £ g

ZHEREE 9] E|IAE WY

© HTI MBS TR AA AL, Wo| AX|chLL CHE SMISH YX| 8 DAL SotEUAL.
© 2| HoJX|HA S47|9] ZHTYZ MRIt S0 =X HABHIAIL,

© | FAEY FES YA Yol 43S 0122 AL,

3. HIZS HEAZ|7] 2ol HEe B4 8 UM L.
. HE0|L} AjOp7} 20|X| Sl AEuA EEAIF|A ORI A2,
. OS2 #2 E20M EE6HK] oA,
-2X2| CHE X YojlA| 24 =& 850| 245D lE 2.
=N E oy =
- 0904, WE E4E oL
- AFEOILE BB M
- Hero|Lt o upE FHa
-HEolLL F=H XY, S S HE £30| CHE oo ZHE & + s &Y
. BO| ZEL} DeIELMM FH A| HX RE0| B0 X YEE Fo| stHA2,
. HES 0|4 E-o|Ll 2 E0| ot MM FHESHAI= S HEEILICEH HEex] g2 2a0ld ZE Al &2t 0EALD, 21 da, s 48 2ed + AUgLch

4. =M 5| HIES EESHHA 2.
o 2Mo WA #4172 FHE Hi DEE S AL,
- AJFAH E4T]9] HEE MA M1 HHEE|E HE B ¥ HET|9 HES A /AR .
- BEEANH 4|9 HAE D1 HIE2|E JH 8 F &47(2 HYUE D E AR,
» FME HPE HFSIALE HE2|E 2M5IXK| OMYA|2. HE 240U £HE Yod 4 ¢aLc)
- HE9 2HSE 0/57| 8 48 Hof| AEHYa ARE0| Y BESH=A HolsFHA2.
» EE ¥ DE, W47] B 2|7} =HE 7t USLIC Skl Foshe A2,

5. HIES] AL = TH3SHA| Fulstal eHFst HA0 2SI AL.
+ A8 ¥ DE BE, LE SR BY0| Rl B! HEfRIX| HIAHFHAIL.
© HEE AR Y T U{ERE R HFAAIL. 2 WH, FH §O2 viEz2I HaT0| 248 & 4 AL
+ HZol H WXLt OIS HO| YEH MRSHA SHAFYAR, 0I5 St A4 £HS HBAY  AgLCh
- BE ZTE ASE 0 84 Fo|SHIAIR, HHHE U] S8 NS ot 2 RELICL
. HES =HE RolLt &3t 20| STOIX| DRI, FAFHE DHFLAL,
© HBC| A4 27| sA (F)RIHO|SZ2|0l0lM FAISHE SMIELL BE /o] 2OR HESIK| OHYAIL.

2 )G EP )




CAUTIONS EQUIPMENT NEEDED

A In order to avoid personal injury or property damage, you have to act in a responsible manner and follow
these directions.

RC models can operate at over 40Km/h but can not stop immediately

B Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order to avoid accident.

- Never operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either

- Do not operate your RC model in public places like hospital and residential areas. It can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

Radio control system
(wheel & trigger type)

Controller

B Safety Precautions (Before assembling)

- Before you start assembling this model, read the instructions carefully and make sure you understand them
tharoughly.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools like knives. Extra care should be taken to prevent injuries.

- If you use paint or cement (not included in the RC model), read the instructions supplied with them.

- Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate.

B Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and receiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
speed control.

- Be sure to use a radio frequency for ground model — Do not use airplane frequencias.

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model.

- To prevent unexpected movements of your RC model, do not connect the batteries to receiver before tuming on
the transmitter.

- Always tumn on the transmitter first, and then connect the batteries to the receiver.
1. Switch on the transmitter.
2. Check that the speed control, the transmitter control, and trims are set to the neutral position.
3. Connect the RC model to the receiver's batteries.
4. Switch on the model and the receiver.

- When you using rechargeable batteries, make sure you read and follow the instructions carefully.

- Inappropriate handling or usage of rechargeable batteries can cause serous injuries or accidents.

B Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.
- The moving parts can cause serious injuries.
- Always tum the model or receiver off and disconnect the batteries before tuming off the transmitter, in order to
avoid unexpected movements of your RC model.
1. Tumn off the model or receiver.
2. Disconnect the batteries.
3. Turn off the transmitter.
- Do not touch the vehicle's speed control resistor while operating of the RC model. The resistor may be very hot,
especially after running at lower speeds.
- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don't intend
to run the RC model for some time.
- After operating your RC model, batteries become hot, so please be careful when handling.
- In order to prolong the life of your RC model, please keep it free from dirt and grease.
- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.
- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

| M
Nl I
|
i f
o+ ||| a
|| | ’
| i | = | 1 Box wrench
% N -
— K
g; =
od ¥ UYL
o0 N N GREASE
Side cutter  Long nose pliers  Modeling ~ Reamer Modeling Wrench Wrench  Wrench  Wrench GM51504 GM20220
SCISS0rSs knife (1.5mm) (2mm) (2.5mm) (3mm) Gear grease Shock oil

3 )G EP )



PARTS REFERENCE

=I —l{hdajl_ TR j |‘::I @ [ = i
J@L D= § o
uz — o
( )

DSm=2 |

GM60061 _ x1 - -
GA44 front axle housing parts tree GMGE0062

GA44 rear axle housing parts tree

GM60064
GA44 axle hardware set

@ L

12mm Wheel hub X4

M
{?Mfgﬂs garts ree X1 Differential cover X2
] : = -
GME0067 / - | ;
fTBovelgear X2 (A AN T8 O -
— GM60068 L /S
X2 GM60071 { - .
33T Bevelgear 48P 38T 1st gear (LO) x1 * | -
GMB0069 ., = U g
48P 18T gear N
_ — GME0080A »
%N —— 32P 45T Spur gear
B —
1
o =

-
GM60072 X1 GM60070 < E%
32P 13T pinion gear 48P 30T gear !
pinion g = .
- W = w2
750506 - r
o
'“.?Ec:c:
. i
N © @
|- r.,-/'--\-\.\l\lhl
- ©
..;:::‘:._. . ".i;:'_'::::::_.____.._____.:;ii;:ll IH—
GM6E0073 x1 GM60074 »
TTR transmission housing parts tree TTR transmission motor mount parts tree




PARTS REFERENCE

Q000000
QOoOo00

OooO000000
Qooo00000

al
al

sjele (e

GMG60075 x1
GS02 rear cantilever suspension parts tree GM60076
GS02 side plate paris free

»

—

Eﬂﬁ CEEEEEEEE
G:]Il 0000000

GM60077 1
G502 shock hoop & body post parts tree

T

, GMG0078
| G502 battery tray & cross member parts tree

x1

GMO0020078
RSD shock delrin pistons

] O
e =
- -
T
[= =
- ]
1 4
Q@ © €
GM60079 X2 GM60084
SD shock parts tree Universal shaft parts tree




PARTS REFERENCE

GM60082 1
Rock slider & rear cage side parts tree

Ty

la)

=
¢ B

—

\]

GM60083 1
Front tube bumper & Rear cage parts tree

GM60081 1
GS02 frame side rail R

GM60081
G502 frame side rail L

GM60022 2
M4 5.8mm rod end set

GM70304

Inner foam

GM60085 »
BOM exterior detail parts tree

Ted |[ed]
SPINT
bad ][ bd
SRINT
EoJINe=

= L&

GM60023 %2
2.8mm ball parts tree

GM70574
1.0 NRO3 wheel X4

c o o o O 0 O O o0

GM70304 4
1.9 MT 1804 off-road tire




PARTS REFERENCE

@l )

GM60109

O | o

CVA drive shaft B4mm x1 GMe0102
: CVA drive coupler
GM60109 1
CVA drive shaft 92mm
[ | 1T o ) GM60110
. ¥ CVA pin retaining ring
GM60112 X2
Straight drive shaft 107mm
f}. 0 - o _—a.u.'y [ ]
GM60113 x4  GM60114 -
Transmission shaft 26mm Slipper shaft 46mm
o o e O
GM60115 x4  GM60116 1 GM60087
Transmission output Transmission output Slipper disk 20x1.5mm
front shaft 25mm rear shaft 63mm
GM60089 »
Upper link Mdx5. 8x55mm |
_ GM60097 2
Shock spring 15.2x81mm
S - ] ]Illlllllllllllml.llllml:
Lower link Mdx6, 8xB0mm
- __Lj GM60094 9
GME0091 SD 90mm shock body
Upper link Mdx6_8xS98mm X2
:ﬂ] GM0020075 X2
Shock shaft 3.5x46.4mm
GM60092 2

Lower link Mdx6.8x100mm

GM60099
Panhard rod B6mm

GM60100
Steering rod M4x6. 8x69mm

] Clm °

OJo

GM&0101 x2

Universal joint

©

GM60119 x4

Universal joint drive coupler

GM60093

5.8mm ball stud M3x5mm x1

e S —

GM60117

GM60100
Steering rod M4x8.8x115mm

GM60086 , 4
BOM body

Velcro strap 16x220mm

O o [ IImmm

GM60109 2
CvA wheel axle shaft 35mm

Ol

GM60111

1

Input universal joint 28mm X2
GM60088 %2
Slipper pad

GM60098

(iR
I
E

(]

GM60086
BOM masking tape

GME0105
BOM decal sheet

Shock spring 16.2x36mm X2
GM60095 2
SD 67mm shock body
GM60096 X2
Shock shaft 3.5x33.9mm
]
)
[
GM60101 x4
Universal joint cup
Li__;.- ELE LI LY,
x1
x1
GM60104
Foam seal




PARTS REFERENCE

GMAO0011
2.5x6mm round head wrench bolt

GMAOD0D012
2.5xBmm Round head wrench bolt

GMADD13
2.5%x10mm Round head wrench bolt

GMAQDD17
JxEmm Round head wrench bolt

GMAOD018

JxBmm Round head wrench bolt

GMAD0019
Jx10mm Round head wrench balt

GMAD0020
Ix12mm Round head wrench bolt

GMAO0021
Jx15mm Round head wrench bolt

GMAD172
3x18mm Round head wrench bolt

GMADD22
3x20mm Round head wrench bolt

GMA0023
3x25mm Round head wrench bolt

£

b

]

GMAD024
Jx30mm Round head wrench bolt

GMADOST
3x8mm Flat head wrench bolt

GMADDS8
3x10mm Flat head wrench bolt

GMAODOG0
3x15mm Flat head wrench bolt

GMAD211
3x18mm Flat head wrench bolt

I: 111 |I|IIIIlIIIl
GMAQ0082
2x6mm Wrench bolt

[I: T

GMA0092
2.5x6mm Wrench bolt

x8

X2

x22

x9

x28

x19

x11

x11

x9

x2

x1

x1

x7

x3

x1

x6

x14

x4

GMAO0093
2.5x8Bmm Wrench bolt

GMA0094
2.5x10mm Wrench bolt

L

GMAOD0095
2.5x12mm Wrench bolt

L

GMAD0109
3x30mm Wrench bolt

GMAO0121
4x30mm Wrench bolt

GMA0126

Jxdmm Socket set screw

GMAO0127
3x4mm Socket set screw

GMAD131
3x10mm Socket sat screw

GMA0132

Ix12mm Socket set screw

GMA0133

Ix15mm Socket set screw

GMAO144

dx15mm Socket sel screw

GMAO0145

4x20mm Socket set screw

GM60103

3x10mm Screw pin

H GMAO0154

M3 Nut

] emA0156

M3 Nylon lock nut
ED GMA0157
’ M4 nylon lock nut
@ GMAO158
3dmm Washer
@ GMAD159
4mm Washer

x22

x1

x8

X2

x1

x5

x1

x8

x2

x4

X2

x16

x2

x1

x4

X7

x6

x1

GMAO0210

4mm conical
spring washer

GMAO0163

GMAO0165

GMA0205

Y GMA0167

GMAO0169
P3 O-ring
GMAO0170
P5 O-ring
© H GMA0212
7x1 O-ring

@ GMAO0160
2mm E-ring
GMAO0162
4mm E-ring
GM60033
—J Pin 1.5x7.2mm

GM51603
) Pin 2x10.3mm

GMG60065
Pin 2x11.4mm

GMS50116
, RE snap pin

GMA0213 4

556 O-ring

Ball bearing SxBx2.5mm

Ball bearing 5x11x4mm

x4

X3

x17

x6

Ball bearing 8x12x3.5mm

4 Ball bearing 10x15x4mm

x8

x2

x4

x6

x6

x5

x4

x6

x2




GM60064 2

GMA0205
GM60061 EJ, GM60062 E] 8x12x3.5mm

GMA0205 4
Ball bearing 8x12x3.5mm

[y

GMAO0082 xb
2x6mm Wrench bolt

> GMA0082 GMAD0205

GM60068 2x6mm Bx12x3.5mm

GM60111

FRONT AXLE H

GMAO0160

GMA0205 i
11T Bevelgear x1 Ball bearing 8x12x3.5mm
— .O GMA0205
C; — . pasasm GMAO0165
Sx11x4mm

GM6E0111 x1 GMAD165 x1 GM6E0067
Input universal joint 28Bmm Ball bearing 5x11x4mm

GMA0160 X1

2mm E-ring GMG0061 EI
[ N
GMAD0093 x4

2.5xBmm Wrench bolt

GMA0093
2.5%xBmm




FRONT AXLE n

(e

GMAO0011
2.5x6mm

Round head wrench bolt

x4

A\ Do not over tighten.

GM60064
[

GMAO0082
2x6mm Wrench bolt

x4

GMA0082
2xBmm




FRONT AXLE ﬂ A RIGHT C-HUB CASTER ANGLE SETUP
_ 10°

GMA0165
Bx11x4mm

GMAD165 x2
Ball bearing 5x11x4mm
GM60063 F3
GMAOQ165
S 11xdmm
=T
GMAO131 x4 % r
3x10mm Socket set screw i |
#¥ CAUTION
é ','||'.llll','||||',|||'|'||I A
. N
GMA0131
eenas 3x10mm
7 II'II"II'I'lll'.llll'.lll.l'-I'|I'.I'l,|'||'|ll'.l'|
OVER TIGHTEN

11




FRONT AXLE m

T e

(©)im=

GM60109
CWA drive shaft 64mm

S

GM60110

O —

GME0109
CVA drive shaft 92mm

[D 0 M

GM60109 x2
CVA wheel axle shaft 35mm

GM60110 2
CVA pin retaining ring

O [o

GM60102

CVA drive coupler x2
1

GM60065

Pin 2x11.4mm x2

GM60109

GME0102

GM60109
GM60065

#¥ CAUTION

GM60109

GM60109

o [ Tl

GM60110

12 Yrerae=0



FRONT AXLE n GMA0165
Sx11x4mm GMEﬂﬂEﬁﬂ

[

GMAO0019
3x10mm x4
Round head wrench bolt

GM60023 E)

GMAD0167
10x15x4mm

GMAO0167 GME0023

10x15x4mm
- GMAO0165
Sx11x4mm

"GMA0019

3 10mm

™,
GMAO0019

3x10mm

GMAOD165 x2 n L
Ball bearing 5x11x4mm

. '.IISII';III'I I'\II‘\IIr\‘-l-I\;IILIIII..-IIiIIiIIIL \
—
\EEH\\\{EEH

GMAO0167 o — =
Ball bearing 10x15x4mm T — é
OVER TIGHTEN GMAO0019

3x10mm

[

GMAO0095 x4
2.5x12mm Wrench bolt

GMAU0095
2.5x12mm

13 Preac=@



REAR AXLE m

GM60111

GMAO0160 ('%

GM6E0067

11T Bevelgear x1

GMAD205

C 8x12x3.5mm
Ol

GM60111

Input universal joint 28mm

GMAO0165
Sx11xdmm

GMAO0160

Zmm E-ring

ll GM60067

GMAO0165
Ball bearing 5x11x4mm

GM60062

GM60062 £

GMA0205
Ball bearing 8x12x3.5mm

GMAO0093

2.5x8mm Wrench bolt x4




REAR AXLE m

GMA0082

2xBmm

(i

GMAO0011
2.5x6mm
Round head wrench bolt

[

GMAD0082
2x6mm Wrench bolt

(i

GMAO0017
3x6mm x2
Round head wrench baolt

GMAO0094 x1
2.5x10mm Wrench bolt

GM60062 F3

GMAO0017

JxEmm

2.5x10mm

g A
=] GMAO009%4

>\, GM60062 3

GMAO0017




REAR AXLE m
E— (ol Tmmp  SMaoctes

GM60112 x2
Straight drive shaft 107mm ~

GMAO0165
5x11x4mm

GMAO0165
S 11x4mm

GMA0165 x2
Ball bearing 5x11x4mm

GMe0112

= GMA0163 @
GMAD163 X2 5x8x2.5mm
Ball bearing 5xBx2.5mm

GM60063 3

AR
GMA0131
3x10mm Socket set screw
ﬂ CAUTION B
é II'III:II' II'II'-II' IIIlllulllnllllll.lll|]|| I'Illlll'l l--'x |
GMAO0131 I
3x10mm N
"7 AN T S
OVER TIGHTEN

l

16




TRANSMISSION m GM60033 ﬂ
| [ o o ¢
I GMG60071
— GME0113 . GM6E60113
Transmission shaft 26mm X GMAO0165 '
GMG0069 5x11x4mm
—| 48P 18T gear \ '
GM60071 x1
48P 38T 1st gear (LO) GMA0163
GME0033 5x8x2.5mm
. Pin 1.5x7.2mm x2
GMAOD162
@ 4mm E-ring x2
GMAD163
Ball bearing x1
5x8x2.5mm GM60069
GMAO0165 3
Ball bearing X
5x11x4mm ﬁﬁxﬂxhd?ﬂilmﬁa
m GMAD165
© Ball bearing X2 {ﬁ CMAD162
5x11x4mm GM60033 D @ GMAO0162
GMG60069
48P 18T gear x GM60114
(1 =
1 GMAD165
GM60114 x1 5x11x4mm
Slipper shaft 46mm
GM60033
C—  onisxemm X! GMAO0165
5x11xdmm
GMAO0162
@ 4mm E-ring x2
[=—|
% GME0033
—— = pnisdzmm X1
=
GM60070
48P 30T gear x1 @ i’:‘n‘é“:ngz X1
@] O |
| GMAD0165 |
Sall boari x2 GMAOD165
GM60115 x1 St i GM60070 Sx11x4mm
Transmission output
front shaft 25mm |
T GM60116
" D_ © Transmission output rear shaft 63mm x1
g GM60033 GME0116 GMAD162 @
GME0070 x1 D ..
48P 30T gear l
GM60033
= bnisxemm X! K{“‘@
GMA0162 4 /
4mm E-ring -
GMA0165 GMA0165
Ball bearing X2 GM60070 5x11x4mm
5x11xdmm

17

Yerae=®



TaNsmission | 18

GMAO0093 xb6
2.5xBmm Wrench bolt

GM60073 B3

GMA0093
2.5x8mm )

GMG0088 X2 GMG0087
Slipper pad Slipper disk 20x1.5mm

* o e —
CMB0080A g GM60088
32P 45T Spur gear N
|] GMG0080A /
SMAQ210 4 Ja | - GM60087

4mm conical spring washer

GMG0088
GMA0159 1
4mm Washer

O R

A, Fully tighten the nut,
and loosen the nut 1/8 ~ 3/8 of a turn.

GMAOD157

M4 nylon lock nut

!
GMA0157 (@ \
~ N
@ GMA0210

l




GME0073

<
£
S
=1
w0
s
o

GM60074 F3

o\
D) ...,_

GMA0211
3x18mm

TRANSMISSION

B

GMAD211

x4

3x18mm Flat head wrench bolt

L
vewre. grmede.nek

19



A INSTALL VELCRO STRAP
BEFORE BATTERY TRAY IS INSTALLED.

I '

)
iy
e
'\""1:\.1'\-\. I:-
o
. o

GMAD018
JxBmm
Round head wrench bolt

(T
GMA0020

3x12mm
Round head wrench bolt

H
GMAOD0154
M3 Nut

(_{m

GM60093

5.8mm ball stud M3x5mm

x4

x1

SNI= ]
==

A Set to the neutral position
before attaching the servo

horn to the servo.

SERVO HORN

GMAO0018
JxBmm

GMA0020 &

3x12mm

GM60078 )

A\ Servois not included.

GM60078 3

E.ﬁ.NW:ﬁn
faonics | GM60078 @ GMAO0018
KO Mﬂﬂm
Hitec GM60078 3
Futaba -
GM60078 GME0053
20 ernes@



(e

GMAOD017
3x6mm
Round head wrench bolt

GMADO18
3xBmm
Round head wrench bolt

(b

GMAO0019
3X10mm
Round head wrench bolt

GMA0058

3n10mm Flat head wrench bolt x3

GMAOD018
Exﬂmm

GMAOD18
3xBmm

GM60081

GM60078 EE)
GM60077 B

|,|"l:‘ ]

GM60074 E]

GM60081

GM60077 F3

GMAO0058

E
E 7
o

GMA0018

Ix8mm

GMA0017

IxBmm

"~ o GMAO0058
%' Ix10mm

)i Ry GMA0019

3x10mm

GMAOQD18
3xBmm

)G EP )



IxBmm x4

GMAO0021
Ix15mm x2
Round head wrench bolt

GMA0057 x1
JxBmm Flat head wrench bolt

=

-
=g

@i@% U

GM60078

GM60078 )

GMAD0018——

JxBmm

(e

| 3xBmm

GMA0021
3x15mm

22




o v | 24
[ ]

GM60090 2
Lower link Mdx6.8x80mm
IIIIIIIIIIIIIII IIIIIIIIIIIIIIIIIIIIIIIIIIII | IIIIIIIIIlIIIIIII III I|I III III III III.III.III.III ’1
GMAD145 4
4x20mm Socket set screw
GM60023 )
GMAD145
[I"Ll - < 4ﬂpmm
.:r"."‘\::j e e

@
GMé0022 E} O

GM60023 )

A\ FRONT LOWER LINK TOP VIEW

G e

T H

GM60023 )

2
[ | ]

GM60089 1
Upper link M4x68.8x55mm
[II'.II'.II'.II'.II lllllllllllll , '|II'|II I', III I'l_l'l_l'l_l'l_l'. III III III III I'. IIIIIIII'1
GMA0145 2
4x20mm Socket set screw GM60023 B3
| ifﬂiiﬁ '~ GM60089
GM60022 B AN
’ GM60023 E)
~GMAO0145
Ax20mm
23 mnm_":m




REAR LOWER LINK m

A\ REAR LOWER LINK TOP VIEW

GM60092
Lower link Mdx6.8x100mm

IllllllllllllII llllllllllllllllllllllllllll | III|III|IlI|III|I \ Ill Ill Ill I|I I| 1| 1I|1I| 1
GMAD145
4x20mm Socket set screw

x2

x4

il

GM60023 £
GM60022 E)

GMAO0145
~ 4x20mm

GM60092 P
Y
GMA0145
Ax20mm
-@% GM6e0023 £
*%g_.
"N
GMe0022 & f@
x%'
GM60091 X2
Upper link M4x6.8x38mm
(LTS GM60023 &)
GMA0145 4
4x20mm Socket set screw @
—_
s
c’ﬁ\
e
f% .,
GM60022 B N
" GMAO0145
y 4x20mm
A
-
GM60091

"_‘_‘_‘-‘_

GM60023 ﬂ

.

GMAO0145

%

GM60023 E)

GM60023 6}

%f

GM60022 E)

24 ranc=)



GMAOD018
3xBmm x1
Round head wrench bolt

GMAO0018
GM60076 €3 3x8mm

(o e
GMAD0019 e@ GMAO0019
3x10mm x4 i, 3x10mm
Round head wrench bolt 2, ’ @
7 GMAO0133
- 3x15mm @

GMAOD0172
3x18mm
Round head wrench bolt

GMAO0172

3x18mm

GMAD133
dx15mm Sockel sel screw

GM60076 F3

&

GMAO013

3x15mm

e

GMA0019
3x10mm

GMAD172

A\ CHASSIS BOTTOM VIEW




3x12mm
(T
= GMAD126
GMAOD018 ] bt

3xBmm x2
Round head wrench bolt
)

(i

GMAO0020

3x12mm
Round head wrench bolt

(i

GMAO0126 x1
3x3mm Socket set screw

[
GMAO0127 x1
Jxdmm Socket sel screw

I

32P 13T pinion gear

x3 A Motor is not included.

GM60074
GMAOD127

Pinion LO  HI(Option)
T S2.77 25.00
10T 47.50 22.50

M"T 43.18 20.45
12T 39.58 18.75

13T 36.53 17.30

16.07

GMAO0018
3xBmm

GMAO0020
31 2mm




SHOCK ABSORBER

© ﬂ GM60079 E) /
GMA0212 4 “ Vg
7x1 O-ring C j Ll ~—
— Be caraful with
GMA0212 A i1 osition of oring
GMA0160 , .
GMAO16 W 21 | A vacex2 : rrowt sock Assorazw
@ GMA0169 g \
P3 O-ring ——
GM0020078 | ) ©
(I T 8 | GM0020078 \ |
GM0020075 el i |
Shock shaft 3.5xd6.4mm X2 & | &;f"' & |
GMA0160 | | (=)
i g ! GMAO0160 i =
GM60096 X2
Shock shaft 3.5x33.8mm GM0020075 GM60096 £
GM60094 | |
SD 90mm shock body x2 GM60094 | = | |
GM60095 %2 : |
SD 67mm shock body | GM60079 B l
GM60079 & GMA0169
GMA0169 |
; GM60079 3
GM60079 (3 |
GMA0169 GMA:IH 69
GM60079 3 GM60079 B
33 § A MAKE X4 : FRONT & REAR
S i 5 i
s - 1 > | H
i i ol
S | s -
Fill up the cylinder with oil. i Slowly move up and down i Push up the shock shaft
l to remove air bubbles and : slowly to the top and
: fill up the ol : close the cap.

27



SLOWER REBOUND A
AND FASTER COMPRESSION

e

7
o

7

FY T
Fr
emer

:
|

)

FPush up the shock shaft
slowly to the top and
close the cap.

e

emer

FASTER REBOUND

AND SLOWER COMPRESSION

T

oL Ini

el T [ =

dEl R | lE
L

1mm space the cap.

close the cap.

Pull down the shock shaft
slowly to the bottom.

34 § A MAKE X 2 : FRONT SHOCK ABSORBER
'\-.\_\_\_'\-\.\,""'\-I
=
_ il
il

_
.:.
-~ ‘ Ty
g

ri
=&/  GM60079 €
GM60079

30

A MAKE X 2 : REAR SHOCK ABSORBER
GM60079 B
GM60079 £)
&)
GM60079 B
‘,JQ,]L GM60079 €D —~
Gmauu?s @ ——

A

GM60098

GM60079 F)
=

28



FRONT UNIVERSAL SHAFT m

[
GMAD126
Ix3mm Socket set screw

GMAOQ057

3x8mm Flat head wrench bolt

I -
O
I

GM60101

Universal joint cup

o] ©
GM60119

Universal joint drive coupler

I

GMG60065
Pin 2x11.4mm

x1

x1

x1

x1

x1

A Thread lock i_s not included.

GMAUO0057

JxBmm

GMAO0126
Jx3Imm

GM600384 3

[
GMAO0126

Ix3Imm Socket set screw

x1

Py

GMAODO057
Ix8mm Flat head wrench bolt

]
O
]

GM60101
Universal joint cup

o] ©
GM60119
Universal joint drive coupler

1

GM60065
Pin 2x11.4mm

x1

x1

x1

x1
3

GMAO0057

axB
e GM60084 3

= 'r._ I.'l.
4 .
RL
* 2 W
? '\ @
| | | '
= L) L

AN

-~ GM60065
A

GM60101 AN

29




UNIVERSAL SHAFT

(D
GMA0126 X2

Jx3mm Socket set screw

GMAQO0S7 X2

JxBmm Flat head wrench bolt

© -l

GM60101 ¥

Universal joint

@

_—
GM&0101 X2

Universal joint cup

o] ©
GME0119 x2

Universal joint drive coupler

1

GM60065
Pin 2x11 4mm X2

GM60103 2

3x10mm Screw pin

JIxBmm

@_

GMA0156 X2
M3 Nylon lock nut

GMAOD172

Jx18mm

GM60023 (1]

GMAD012 x2
2 5xBmm
Round head wrench baolt

GMAO0172
18mm x4
Round head wrench bolt

GMAOD126
Jx3mm

GMAO126

3x3mm

GM60119

GM60101_ /
) GMA0057
3xBmm
\a
Nt GM60084

. GM60065

™,

My
GMe0084 EB
A Thrt_ead lock is not included.
Yy

3x18mm

______

GM60075

S
GMA0012

" Z.0%8mm
GM60075 B3

o
GMAO0172

e
\ 3x18mm

GM60075 3

@

GM60075 B8  GM60023 B} GMA0172 -

3x18mm

30 Yrerae=0



CANTILEVER

(e

GMAOD017
3x6mm

Round head wrench bolt

g
-

Round head wrench bolt

P
GMA0057

3x8mm Flat head wrench bolt

x2

x4

x4

x2

m GMA0017
% 3x6mm

GMADD1S

3x10mm P R

&

GMAO0057

A Same left & right

GM60062 B

GMA0019

3x10mm

GMADO057
3xBmm

Jx15mm

31




REAR SHOCK ABSORBER m

ATV

GMAOD0022
3x20mm x2
Round head wrench bolt

GMAD211 x2
3x18mm Flat head wrench bolt

GMAD156
M3 Nylon lock nut x2 3x20mm

L I|I| |I

GMAD211

GMA0211
3x18mm




GMA0024
2.5¥x12mm

3x30mm

GMA0095

- GMAO0095

T 2.5x12mm

REAR AXLE

(A

GMAO0024

3x30mm

Round head wrench bolt
2 5x12mm Wrench bolt

GMAO0095

|

GMA0021
3x15mm

GM60084 (3

FRONT AXLE

(g
GMA0021

315mm

x3

Round head wrench bolt

a=s@

33



FRONT SHOCK ABSORBER m

%H
GMAD172 L
3x18mm

GM60077 £E)

GMA0020

3x12mm

([
GMA0020

3x12mm
Round head wrench bolt

(R

GMAD172
3x18mm
Round head wrench bolt

[ ‘=-... —
? II.'._'_;_.J_.‘.:.
GMAO0020
Ix12mm

PANHARD ROD m

GM60023 )

S

GM60023 B3

GM60023 K

(i

\.
GM60023 A3 %f’”@
p

34 )G EP )

wwm#\mw

GM60099 - ‘
Panhard rod 86mm




PANHARD ROD m

(G

GMA0021
3x15mm x1
Round head wrench bolt

GMAQ060 x1
3x15mm Flat head wrench bolt

GMAO0021

Ix15mm

(AN
GMA0144 2

4x15mm Socket set screw

GMA0145 .

dx20mm Socket set screw

GM60022 ]

@ % GMA0144

#}-._ 4x15mm

-..-.____..- ‘-\“ Y
GM60023 @ GM60100

GM60100

~ GMAO0145
o 4x20mm

L

GM60100 1
Steering rod M4x6.8x69m

' GM60022 B3
GM60023

GM60100 1
Steering rod M4xE.8x115mm

35




STEERING ROD

'GMAO0021
" 3x15mm

(o

GMAO0021
3x15mm

x1

Round head wrench bolt

(T

GMAO0023
JxZ5mm

Round head wrench bolt

is not included. ‘ | L

A Receiver

GM60076 3

)G EP )

36

BT [




GMAO0093
2.5x8mm

P
|

RECEIVER BOX F
——31.5mm

GM60076 B

GM60104
GMAD093
2 5xBmm Wrench baolt

RECEIVER BOX

-
L
vewre. grmede.nek

“GMA0019
Jx10mm

GMAO0019
3x10mm

Round head wrench bolt

37



x1

GMAD213
556 O-ring

GMAO0019
Jx10mm

!

x4

GMAD0213

RECEIVER BOX

Round head wrench bolt

([
GMA0019
3x10mm



ROCK SLIDER

iy

GMAO0018
3xBmm

Round head wrench bolt

GM60082

GM60083 )

FRONT BUMPER

x2

(i
GMAOQ020
Round head wrench baolt

Jx12mm




FRONT BODY POST E

ANV

GMA0132 X2
Ix12mm Socket set screw

Ol

GMAD170

P5 O-ring x2

GMAO0170

GMAO0170

GM60077 3

GMAO0132
Jx12mm

GM70304

GM70304

A\ CAis not included.

40



©Js

GM60064
12mm Wheel hub
—

GM51603
Pin 2x10.3mm

GMAD0157
M4 nylon lock nut

GM60064
12mm Wheel hub

1

GM51603
Pin 2x10.3mm

©
GMAOQ157
M4 nylon lock nut

GMAO0157

41 Yroac=



REAR CAGE m

(i

GMAO0013 x22
2.9%10mm
Round head wrench bolt

GMAO0018 x3
3x8mm Round head wrench bolt

| I

GMAO0093 x4
2.5xBmm Wrench bolt

|

GMA0109 x2
Jx30mm Wrench balt

GMA0013

GM60082 d

L

GMAOD121
4x30mm Wrench bolt

©
GMAO157
M4 nylon lock nut

2.5x10mm
T,
h |
LY

GMAOD109
Jx30mm

GMAOD013
2.59010mm

E V[, GM60082 3

GMé60083 H3

GM60083 3

GM60083 2

_ GM60083 B

GM60082 B

GM60082 B

GM60083 3

GMA0018 -
3x8mm T

GM60083 3

K,
YW J
W 7 - -
W i T
) s
T 7 -
% # I
" Fi o
™y L
T

GMA0013
2.5x10mm

GM60083 B

GMA0109
Sx30mim

42



~wovarme 60

Make Er;m holes.

GM60086

Make 3.9mm holes.

Make 2.5mm holes.

' Make 2.5mm holes.

Make 3.9mm holes.

43

)G EP )



BT o

GM60086
BOM masking tape




" ros[63

GMA0092
2.5x6mm Wrench bolt

x2

Double-sided tape

A\ LED is not included.

GMA0092
J 2.5xBmm




-z
28 mmE___Ew

- L= 0 sooame

| T o e -‘ . i " =
\‘/__‘/ﬁﬁ;lh ! /____..L \_‘__ﬂ_____“___ ___._w_mm__“.:f ' €600YIND
.....-..._..1.-................. .“ ..___.....__.... .__ Syl ]
___ __@. = L . ! i J..r.. ! y A
\ R woxgz ]
\ AT Z600VIND \q\_h
/

(13 S8009ND )
Prats WA

From . ———

LWLgXG" &
Z600VIND WwExeZ %
€600VIND -

oo
S _
e i
G 73 S8009ND
[ 1
-|-.

e
ey
- r,.(r.(r.n
s
1
= .
e
......."...".... o
- - .-""-."-... b} - .
- i .r
- = -
Tl

o %
-
=
o

(I S8009ND

L
=
x]
= . - 5 wms (3 S8009WD
== 3 3 5 T8
b =
o £ r 0 2
= c W Mm
(= | Mm Mm = _Am.n_
€ S B SEC
Qe Dei =05



CHASSIS & BODY m

GM50116
RE snap pin

47 Vo=@



SPARE PARTS LIST

PART# PRODUCT NAME PART# PRODUCT NAME
GM0020075  Shock shaft 3.5x46.4mm (2) GMB0117 Velcro strap 16x160mm (2)
GMO0020078  RSD shock delrin pistons GMB0119 Universal joint drive coupler (2)
GM50116 RE snap pin (12) GM70304 1.9 MT 1904 Off-road Tires (2)
GM51603 Pin 2x10.3mm (4) GM70574 1.9 NRO3 wheel

GMB0022 M4 5.8mm rod end set e e eeeeeccccecscccssscccscsooao
GME0023 5.8mm ball parts tree GMADO11 2.9x6mm round head wrench bolt
GMB0033 Pin 1.5x7.2mm (4) GMADO12 2.5x8mm round head wrench bolt
GMB0061 GA44 front axle housing parts tree GMADD13 2.5x10mm round head wrench bolt
GME0062 GA44 rear axle housing parts tree GMAQO17 3x6mm round head wrench bolt
GME0063 GA44 axle parts tree GMADD18 3xBmm round head wrench bolt
GMG0064 GA44 axle hardware set GMAD019 3x10mm round head wrench bolt
GMB0065 Pin 2x11.4mm (4) GMAQ020 3x12mm round head wrench bolt
GMB0067 11T bevel gear GMADD21 3x15mm round head wrench bolt
GMB600E8 33T bevel gear GMADO22 3x20mm round head wrench bolt
GMB0069 48P 18T gear GMAD023 3x25mm round head wrench bolt
GME0070 48P 30T gear GMADD24 3Ix30mm round head wrench bolt
GMG0071 48P 38T 1st gear (LO) GMADOST 3x8mm flat head wrench bolt
GMB00T2 32P 13T pinion gear GMAQOSE 3x10mm flat head wrench bolt
GME0073 TTR transmission housing parts tree GMADOB0O 3x15mm flat head wrench bolt
GME00T4 TTR transmission motor mount parts tree GMADDB2 2xBmm wrench bolt

GME0075 GS02 rear cantilever suspension parts tree GMADDS2 2.5x6mm wrench bolt

GMB60076 GS02 side plate parts tree GMADOS3 2.5xBmm wrench bolt

GMB007T7 GS02 shock hoop & body post parts tree GMADD094 2.5x10mm wrench bolt
GME0078 G502 battery tray & cross member parts tree GMADO9S 2.5x12mm wrench bolt
GME007T9 SD shock parts tree GMAD109 3x30mm wrench bolt

GME0080A 32P 45T spur gear GMAD121 4x30mm wrench bolt

GMB0081 GS02 frame side rails GMAD126 3x3mm socket set screw
GMB0082 Rock slider & rear cage side parts free GMAD127 Jx4mm socket set screw
GM60083 Front tube bumper & Rear cage paris tree GMAD131 3x10mm socket set screw
GMB0084 Universal shaft parts tree GMAD132 3x12mm socket set screw
GMB0085 BOM exterior detail parts tree GMAD133 3x15mm socket set screw
GMG0086 BOM clear body set GMAD144 4x15mm socket set screw
GMB0087 Slipper disk 20x1.5mm (2) GMADO145 4x20mm socket set screw
GME0088 Slipper pad (2) GMAD154 M3 nut

GME0089 Upper link M4x6.8x55mm (2) GMAD156 M3 nylon lock nut

GMB0090 Lower link M4x6.8x80mm (2) GMAD157 M4 nylon lock nut

GMG00S1 Upper link Mdx6.8x88mm (2) GMAD158 3mm washer

GMB0092 Lower link M4x6.8x100mm (2) GMAD159 4mm washer

GM60093 5.8mm ball stud M3x5mm (5) GMAD160 2mm E-ring

GMB0094 SD 90mm shock body (2) GMAD162 4mm E-ring

GMB0095 SD 67mm shock body (2) GMAD163 Ball bearing 5x8x2.5mm
GMG0096 Shock shaft 3.5x33.9mm (2) GMAD165 Ball bearing 5x11x4mm
GMe00S7 Shock spring 15.2x61mm (2) GMAD167 Ball bearing 10x15x4mm
GMB0098 Shock spring 16.2x36mm (2) GMADO169 P3 O-ring

GMB0099 Panhard rod 86mm GMAD170 P5 O-ring

GMG0100 GA44 steering rod set GMAD172 3x18mm round head wrench bolt
GM60101 Universal joint set GMAD205 Ball bearing 8x12x3.5mm
GMB0102 CVA drive coupler (2) GMADZ210 4mm conical spring washer
GM6B0103 3x10mm Screw pin (4) GMADZ11 3x18mm flat head wrench bolt
GME0104 Foam seal (2) GMAD212 7x1 O-ring

GMG0105 BOM decal sheet GMAD213 556 O-ring

GME0109 GA44 CVA kit

GME0110 CVA pin retaining ring (2)

GMB0111 Input universal joint set

GMB0112 Straight drive shaft 107mm (2)

GMB0113 Transmission shaft 26mm

GMG0114 Slipper shaft 46mm

GMB0115 Transmission output front shaft 25mm

GM6E0116 Transmission output rear shaft 63mm

®
Qg P AN =
www.gmade.net

*
Address : GMADE Building, Gonghang-dong 61-134, Gangseo-gu, Seoul 07627, South Korea / Tel : 02-2696-8170 / Fax : 02-2696-8171




